Report No.: 2330794R-RFUSV03S-A P D E K RA

sSite :HY-CBOL site :HY-CBO1
Condition :3m  ,Horizontal Condition :3m  ,Vertical
Mode :TX_ac4@_5795MHz Mode :TX_aca@_5795MHz
TEST BY  :Sam TEST BY  :Sam

| evel (dBuVim) Date: 2023-05.04 | evel (dBuVim) Date: 2023.05-04

1 1
3.3 1138
4
97.5| 4 97.5|
81.3] 81.3]
FCC_OOBE_PK FCC_OOBE_PK
65.0 = 7 65.0 -
8.9 489
32.5 32.5
16.3| 16.3|
5535 5635. 5735. 5835. 5935. 6035 5535 5635. 5735. 5835. 5935. 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuV a8 Mz dBuV/m  dBuV/m a8 dBuV a8
1 5634.600 58.67  68.22  -10.15 42.00 16.07  Peak 1 58.30  68.22 -9.92 42.52 15.78  Peak
2 5650.000 56.22  68.23  -12.e1 49.03 16.19  Peak 2 57.96  68.23  -10.27 41.77 16.19  Peak
3 5670.000 58.18  83.02  -24.84 41.77 16.41  Peak 3 58.31 102.98  -44.67 41,67 16.64  Peak
4 5793.000 95.81  ------ 79.07 16.74  Peak 4 98.54  ------ o-ooe- 81.80 16.74  Peak
5 5910.600 58.84  79.32 42.09 16.75  Peak 5 59.65 111.94  -52.29 42.88 16.77  Peak
6  5925.600 56.22  68.23 39.47 16.75  Peak 6 57.34  68.23  -10.89 49.59 16.75  Peak
7 5997.500 58.84  68.22 42.23 16.61  Peak 7 59.58  68.22 -8.64 42.84 16.74  Peak
Note: Note:
1. Level - Read Level + Factor 1. Level - Read Level + Factor
2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
Site :HY-CBO1 Site :HY-CBO1
Condition :3m  ,Horizontal Condition :3m  ,Horizontal
Mode :TX_ac80_5210MHz Mode :TX_ac88_5216MHz
TEST BY  :Caster TEST BY  :(Caster

. Level (4BuVim) Date: 2023-05.04 | evel (@Buvim) Date: 2023-05-04

1 13
113.8| 113.8|
075 975 2
2
813 813 FCC_15.407_PK
65.0| 65.0) +
FCC, 15.407_AV.
48.8| 48.8|
325 325
163 163
5000 5060. 5120 5180. 5240 5300 5000 5060 5120 5160. 5240. 5300
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
line  Limit  Level line  Limit  Level

dBuV/m dBuV/m dB dBuV dB MHz dBuV/m dBuV/m dB dBuV

1 5112.500 50.63  54.00 -3.97 35.21 14.82  Average 1 5144.900 60.74  74.00  -13.26 45.89 14.85  Peak
2 5186.900 84,16  ------ —meee- 69.25 14.91  Average 2 5192.e00 93.74  --eoem —-eee- 78.83 14.91  Peak

Note: Note:

1. Level = Read Level + Factor 1. Level = Read Level + Factor

2. Factor - Antenna Factor + Cable Loss - Preamp Factor 2. Factor - Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit - Level - Limit Line 3. Over Limit - Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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sSite :HY-CBOL
Condition :3m  ,Vertical
Mode :TX_ac80_5210MHz

TEST BY  :Caster

site :HY-CBO1
Condition :3m  ,Vertical
Mode :TX_ac8@_5216MHz

TEST BY  :Caster

and not show in test report.

13oLevel (dBuVim) Date: 20230504 13oLevel (dBuVim) Date: 20230504
138 3.8
97.5 97.5 2
2
813 813 FCC_16.407_PK
65.0 65.0 1
FCC_15.407_AV
[T S———— T
325 325
163 163
5000 5060 5120, 5160 5240. 5300 5000 5060 5120 5180. 5240 5300
Frequency (MHz) Frequency (MHz)
No. Fregquency Level Limit QOver Read Factor Remark No. Freguency Level Limit Over Read Factor Remark
Line  Limit Level Line Limit Level
Mz aBuV/m  dBUV/m a8 dBuv a8 Mz dBuv/m  dBUV/m a8 dBuv a8
1 5117.360 52.55 54.00 37.73 14.82 Average 1 5141.000 63.80 74.08 -10.20 48.95 14.85 Peak
2 5183.9080 88.18 ------ 73.28 14.98 Average 2 5183.300 97.41 - - 82.51 14.98 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
site :HY-CBO1 site :HY-CBB1
Condition :3m ,Horizontal Condition :3m ,Horizontal
Mode TX_ac88_5298MHz Mode :TX_ac80_5290MHz
TEST BY  :Caster TEST BY :Caster
I Date: 2023.05-04 I Date: 2023.05-04
138 138
975 9.5 1
1
813 813
e
650 650
FCC_15.407 AV R T———
188 488
325 325
163 163
5160 5220 5280, 5340 5400. 5450 5160 5220 5280 5340. 5400 5450
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit over Read  Factor  Remark No. Frequency  Level  Limit over Read  Factor  Remark
Line  Limit Level Line Limit Level
dBuV/m Mz dBuV/m dBuV/m dB dBuV dB
1 5265.600 83.71  ---—--- 68.82 14.89 Average 1 5263.200 92.72  ---—--- - -- 77.84 14.88 Peak
2 5350.200 49.85 54.00 34.86 14.99 Average 2 5385.600 58.29 74.00 -15.71 43.33 14.96 Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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sSite :HY-CBOL
Condition :3m  ,VERTICAL
Mode :TX_ac80_5290MHz

TEST BY  :Caster

4oLevel (dBuVim) Date: 2023.05-04
134
97.5|
.
81.3]
65.0)
FCC_15407_AV
8. OSSN S S S
325
16.3|
5160 5220 5280. 5340. 5400. 5460
Frequency (MHz)
No. Fregquency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8 dBuv B
1 5268.600 87.86 ------ 72.56 14.98  Average
2 5350.200 51.29  54.00 36.30 14.99  Average
Note:

1. Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor

2
3. Over Limit = Level - Limit Line
4

. The emission levels of other frequencies are very lower than the limit
and not show in test report.

site :HY-CBO1
Condition :3m  ,VERTICAL
Mode :TX_ac8@_5290MHz

TEST BY  :Caster

4oLevel (dBuVim) Date: 2023.05-04
1138
97.5| 1
81.3]
65.0 - -
489
32.5
16.3|
5160 5220 5280. 5340. 5400. 5460
Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
""""" Wiz cBwym  dsov/m @ w8
1 5263.500 L 81.30 14.88  Peak
2 5352.600 59.63  74.80  -14.37 4464 14.99  Peak
Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.

n

n

1.

2
3.
4

Site :HY-CB@1
Condition :3m  ,HORIZONTAL
Mode :TX_ac88_5538MHz

TEST BY  :Caster

130Level [@BuVim) Date: 2023.05-04

113.8|

975

2
813
65.0|
FCC_15.407_AV.
- 1

48.8|

325

163

5400 5470 540, 5610. 5680. 5750
Frequency (MHz)
o. Frequency  Llevel  Limit over Read  Factor  Remark
Line  Limit Level
Mz dBuV/m  dBuV/m 8 dBuV dB

1 5458.180  47.85  54.80  -6.14  32.71  15.15  Average

2 5554.000  84.91 ------ FEE. 69.29  15.62  Average
ote:

Level = Read Level + Factor
. Factor = Antenna Factor + Cable Loss - Preamp Factor

Over Limit = Level - Limit Line
. The emission levels of other frequencies are very lower than the limit

and not show in test report.

Site tHY-CBO1
Condition :3m  ,HORTZONTAL
Mode :TX_ac88_5530MHz

TEST BY  :Caster

JspLevet cBuvm) Date: 2023-05-04
113.8|

97.5 3

813

FCC_15407_PK

65.0)

48.8

325|

163

5400 5470 540, 5610. 5680. 5750

Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level
MHz dBuV/m  dBuV/m a8

1 5459.850 59.62  74.00  -14.38 44.45 15.17  Peak

2 5469.300 60.23  68.22 -7.99 45.01 15.22  Peak

3 5503.250 96.20 - 80.77 15.43  Peak

Note:

1. Level = Read Level + Factor

2. Factor = Antenna Factor + Cable Loss - Preamp Factor

3. Over Limit = Level - Limit Line

4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
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Site tHY-CBO1 Site tHY-CB@1
Condition :3m ,VERTICAL Condition :3m ,VERTICAL
Mode :TX_ac8_5538MHz Mode :TX_ac80_5530MHz
TEST BY  :Caster TEST BY  :(Caster
13oLevel (dBuVim) Date: 2023.05-04 13oLevel (dBuVim) Date: 2023.05-04
13.8] 113.8]

FCC_15.407_PK

5400 5470. 5540. 5610. 5680. 5750 5400 5470 5540. 5610. 5680. 5750
Frequency (MHz) Frequency (MHz)
No. Frequency  Llevel  Limit Over Read  Factor  Remark No. Frequency  Level  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
MHz dBuV/m  dBuV/m B dBuV a8 Mz dBuV/m  dBuV/m a8 dBuV a8
1 47.74  54.00 32.61 15.13  Average 1 5458.450 59.93  74.00  -14.07 44.78 15.15  Peak
2 5503.250 84.64 ------ 69.21 15.43  Average 2 5466.500 59.38  68.22 -8.84 44.17 15.21  Peak
3 5503.250 96.25  --e-e- —eeoe- 80.82 15.43  Peak
Note:
1. Level = Read Level + Factor lNote:
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 1. Level = Read Level + Factor
3. Over Limit = Level - Limit Line 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
4. The emission levels of other frequencies are very lower than the limit 3. Over Limit - Level - Limit Line
and not show in test report. 4. The emission levels of other frequencies are very lower than the limit
and not show in test report.
Site :HY-CBO1 Site :HY-CBO1
Condition :3m  ,HORIZONTAL Condition :3m  ,VERTICAL
Mode :TX_ac80_5775MHz Mode :TX_ac88_5775MHz
TEST BY  :Caster TEST BY  :(Caster
Jsolevel (@BuVim) Date: 2023-05.04 Jpolevel @BuVim) Date: 2023-05-04
13.8] 113.8|
97.5 - 97.5 4
81.3) 81.3)
FCC_OOBE_PK FCC_OOBE_PK
65.0) 1 7 65.0) 1 7
48.8 48.8
32.5 32.5
163 163
5535 5635, 5735. 5835, 5935. 6035 5535 5635. 5735, 5835. 5035, 6035
Frequency (MHz) Frequency (MHz)
No. Frequency  Level  Limit Over Read  Factor  Remark No. Frequency  Llevel  Limit Over Read  Factor  Remark
Line Limit Level Line Limit Level
dBuV/m  dBuV/m dB dBuv ds MHz dBuV/m  dBuV/m dBuV
1 5639.000 58.36  68.22 -9.86 42.25 16.11  Peak 1 5582.500 58.52  68.22 -9.70 42.80 15.72  Peak
2 5650.000 57.52  68.23  -10.71 41.33 16.19  Peak 2 5650.000 57.38  68.23  -10.85 41.19 16.19  Peak
3 5725.600 64.62 122.20  -58.18 47.34 16.68  Peak 3 5725, 63.04 122.20  -59.16 46.36 16.68  Peak
4 5796.000 98.33 81.59 16.74  Peak 4 5748. 95.67 - 78.95 16.72  Peak
5 5993.600 60.91  84.50  -23.59 44.16 16.75  Peak 5 5917.500 59.82  73.77  -13.95 43.07 16.75  Peak
6 5925.600 58.88  68.23  -10.15 41.33 16.75  Peak 6 5925.000 57.50  68.23  -10.73 49.75 16.75  Peak
7 5944.600 59.73  68.22 -8.49 42.99 16.74  Peak 7 5998.500 59.69  68.22 -8.53 43.09 16.60  Peak
Note: Note:
1. Level = Read Level + Factor 1. Level = Read Level + Factor
2. Factor = Antenna Factor + Cable Loss - Preamp Factor 2. Factor = Antenna Factor + Cable Loss - Preamp Factor
3. Over Limit = Level - Limit Line 3. Over Limit = Level - Limit Line
4. The emission levels of other frequencies are very lower than the limit 4. The emission levels of other frequencies are very lower than the limit
and not show in test report. and not show in test report.
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7. 6 dB Occupied Bandwidth

7.1.  Test Setup

RF Cable

Ut 1

SMA

Spectrum

Analyzer

7.2.  Limits
For the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz

7.3. Test Procedure

The EUT was setup to ANSI C63.10, 2013; tested to UNII test procedure of FCC KDB-789033 for
compliance to FCC 47CFR Subpart E requirements.
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7.4. Test Result of 6 dB Occupied Bandwidth

Product : PanaCast 50 Video Bar System
Test [tem : 6 dB Occupied Bandwidth Data
Test Mode Transmit (802.11a)
Test Date : 2023/03/27
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
149 5745 16344 >500 Pass
157 5785 16304 >500 Pass
165 5825 16304 >500 Pass
Figure Channel 165
Spectrum [%]
Ref Level 20.00 dBm Offset 1.20 dB @ RBW 100 kHz
& Att 30de SWT 948 ps @ VYBW 300 kHz Mode aAuto FFT
@ 1Pk View
M1[1] -10.03 dBm
5.8168082 GHz
10 dBm M3[1] -3.53 dBm
5.8275170 GHz
0 dem BT

D1 -3.530 E{E‘m

¥
B D2 -9.530 dBm r\!ﬂJ il il AMFV\MIL'\M\ T

-20 dem

s \
J N

/ K
e il PANA, 4y
st dBm SR W
-50 dBm
-70 dBm F2
F1
I
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result
M1 1 5.8168082 GHz -10.03 dBm
D2 M1 1 16.304 MHz 2.26 dB
M3 1 5£.827517 GHz -3.53 dBm
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Product PanaCast 50 Video Bar System
Test Item 6 dB Occupied Bandwidth Data
Test Mode Transmit (802.11n-20MHz)
Test Date 2023/03/27
Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
149 5745 17542 >500 Pass
157 5785 17542 >500 Pass
165 5825 17582 >500 Pass
Figure Channel 157
Spectrum [%]
Ref Level 20.00 dBm Offset 1.20 dB @ RBW 100 kHz
jo ALt 30 dB SWT 94.8 ps @ YBW 300 kHz Mode &uto FFT
@ 1Pk View
M1[1] -9.64 dBm
5.7762088 GHz
10 dBm m3a[1] -3.30 dBm
5.7874780 GHz
0 dem D1 -2.200 dBm r“l,j
—IOoEmT 2 —L:J,I:JDD dBrnﬂMA&“ M’“‘WJL“J /EJM Ll:.ﬂ.:«n lEZ
-20 dBm
-30 dém JJ(J( \j
B NRPWEN \w\ Ty,
%Vggfr:wm W\P’Mﬂw
-60 dBm
-70 dBm ==
i
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result
M1 1 5.7762088 GHz -9.64 dBm
D2 M1 1 17.542 MHz 1.12 dB
I3 1 5.787478 GHz -3.30 dBm
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Product PanaCast 50 Video Bar System
Test Item 6 dB Occupied Bandwidth Data
Test Mode Transmit (802.11n-40MHz)
Test Date 2023/03/27
Channel No. Fr(el\(}llll{e;l)cy Measur(irlr;ezl;t Level Requ(ili;dz ;Jimit Result
151 5755 35804 >500 Pass
159 5795 35804 >500 Pass

Ref Level 20.00 dBm

Spectrum |

Figure Channel 159

(7)

Offset 1.20 dB @ RBW 100 kHz

| Att 30de SWT 1.1 ms @ VBW 300 kHz Mode Auto Sweep
@ 1Pk View
M1[1] -12.09 dBm
5.7770180 GHz
10 dBm M3[1] -5.80 dBm
5.7787760 GHz
0 dBm

D1 -5.800 dBrm
|

I M
-10 dBm Do -11.800 dBi Mﬁ
-20 dBm

ik

-30 dBm J lL\l‘
/ \
& N'”‘L
o B,
L
-50 dBm
-70 dBm Fo
F1 |
|
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result
M1 1 5777018 GHz -12.09 dBm
D2 M1 1 35.804 MHz 0.24 de
M3 1 5778776 GHz -5.80 dBm
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Product : PanaCast 50 Video Bar System

Test Item : 6 dB Occupied Bandwidth Data

Test Mode Transmit (802.11ac-20MHz)

Test Date : 2023/03/27

Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result

149 5745 17582 >500 Pass
157 5785 17582 >500 Pass
165 5825 17582 >500 Pass

Figure Channel 165

Spectrum | :?

Ref Level 20.00 dBm  Offset 1.20 dB @ RBW 100 kHz

| Att 30de SWT 94.8 ps @ VBW 300 kHz Mode Auto FFT
@ 1Pk View
M1[1] -11.61 dBm
5.8161688 GHz
10 dBm M3[1] -3.44 dBm
5.8275170 GHz
0 dem has

T

D1 -3.440 dBm
! : D
IO OB 12 -9.440 dE\rnr_—v@M&Ml ,Mmﬂ. L “ L ﬂ
-20 dBm rJ( \
-30 dBm /(J LL\
-40 dBm N

e AT
! N T
-60 dBm
-70 dBm ==
i

CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result

M1 1 5.8161688 GHz -11.61 dBm

D2 M1 1 17.582 MHz 3.13 dB

I3 1 5.827517 GHz -3.44 dBm
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Product PanaCast 50 Video Bar System
Test Item 6 dB Occupied Bandwidth Data
Test Mode Transmit (802.11ac-40MHz)
Test Date 2023/03/27
Channel No. Fr(el\(}llll{e;l)cy Measur(irlr;ezl;t Level Requ(ili;dz ;Jimit Result
151 5755 35644 >500 Pass
159 5795 35804 >500 Pass

Spectrum |

Ref Level 20.00 dBm

Figure Channel 151

(7)

Offset 1.20 dB @ RBW 100 kHz

| Att 30dB  SWT 1.1 ms @ VBW 300 kHz Mode Auto Sweep
@ 1Pk View
M1[1] -12.13 dBm
5.7371778 GHz
10 dém m3[1] -5.89 dBm
5.7700250 GHz
0 dem TE
D1 -5.890 dBm ¥
-10 cIE\m——L P FFQ ) | e
D2 -11,890 derm IEE
-20 dBm I/I \‘
-30 dBm J‘rr,rlj \]‘l\
~40 dBm yo fl\u\]w“q“ i, 4 |
Afed
T p \u‘1m,'|“llrl’“
-50 dBm
-70 dBm Fo
F1l |
|
CF 5.755 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result
M1 1 5.7371778 GHz -12.13 dBm
D2 M1 1 35.644 MHz 0.79 di
M3 1 E5.770025 GHz -5.89 dBm
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Product PanaCast 50 Video Bar System

Test Item 6 dB Occupied Bandwidth Data

Test Mode Transmit (802.11ac-80MHz)

Test Date 2023/03/27

Frequency Measurement Level Required Limit
Channel No. (MHz) (kHz) (kHz) Result
155 5775 75760 >500 Pass
Figure Channel 155

& Att

Ref Level 20.00 dBm

Spectrum |

(=)

30dB SWT

Offset 1.20 dB @ RBW 100 kHz
360.3 ps @ YBW 300 kHz

Mode Auto FFT

@ 1Pk View

10 dBm

M1[1]

0 dBm

mM3[1]

-16.43 dBm
5.737278 GHz
-10.13 dBm
5.798820 GHz

4
uuuuuuu

M3

D1 -10.130 dem—

Dz -16

T
.130 da:l" ~uw .

IR LA, | UL L

1L

T

|

/

W

I ryom e g

ol it

-70 dBm

Fo

CF 5.775 GHz

1001 pts

Span 160.0 MHz

Marker

Type | Ref | Trc |

X-value

[ Y-value | _Function

Function Result

M1
D2
M3

1 5.737278 GHz
M1 1 75.76 MHz
1 5.79882 GHz

-16.43 dBm
0.38 dB
-10.13 dBm
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8.  Duty Cycle

8.1.  Test Setup

EUT

RF Cable

8.2. Test Procedure

SMA

Spectrum

Analyzer

The EUT was setup according to ANSI C63.10 2013; tested according to U-NII test procedure of

KDB789033 for compliance to FCC 47CFR 15.407 requirements.
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8.3.

Test Result of Duty Cycle

Product : PanaCast 50 Video Bar System
Test [tem : Duty Cycle
Test Mode Transmit

Duty Cycle Formula:
Duty Cycle = Ton / (Ton + Toff)
Duty Factor = 10 Log (1/Duty Cycle)

Results:

5 GHz band Ton Ton + Toff Duty Cycle Duty Factor

(ms) (ms) (%) (dB)

802.11 a 0.3660 0.3900 93.85 0.28

802.11 n20 0.3540 0.3765 94.02 0.27

802.11 n40 0.1905 0.2145 88.81 0.52

802.11 ac20 0.3630 0.3855 94.16 0.26

802.11 ac40 0.1950 0.2175 89.66 0.47

802.11 ac80 0.1095 0.1335 82.02 0.86
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802.11a

( ] nnl
Spectrum A

Ref Level 20.00 dBm Offset 1.20 dB @ RBW 10 MHz
j@ Att 30 dB @ SWT 1.5 ms & ¥YBW 10 MHz
@ 1Pk View

10.14 dBm

Iy A i gl ahrmmiﬂﬂmwwﬂuwmw A A

0 dBm

2.09 dB
366.00 ps

-10 dBm

-20 dBm

-30 dBm
-40 dBm | ,hL'

-50 dem

-60 dBm

-70 dBm

CF 5.18 GHz 1001 pts 150.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 372.0 ps 10.14 dBm
Dz M1 1 366.0 ps 2.09 dg
D3 M1 1 390.0 ps 0.01 dB

802.11n20

Spectrum | "f_{’

Ref Level 20.00 dBm Offset 1.20 dB @ RBW 10 MHz
j@ Att 30 dB @ SWT 1.5ms & ¥YBW 10 MHz
[@ 1Pk view

T I PO o

E; f D2[1] 5.16 dB|
354.00 ps

=

0 dBm

-0 dBm

-E0 dBm

-B0 dBm

o dem h } b

-50 dBm

-60 dBm

-70 dBm

CF 5.18 GHz 1001 pts 150.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 22,5 ps 10.15 dBm
Dz M1 1 354.0 ps 5.16 dB
D3| M1 1 376.5 ps -2.43 dB
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802.11n40
Spectrum | I:gll
Ref Level 20.00 dBm Offset 1.20 dB @ RBW 10 MHz
j@ Att 30dB @ SWT 1.5 ms & ¥YBW 10 MHz
@ 1Pk View
M1[1] 6.86 dBm
2 62.00 p
Y P g ll»
7 e www#jwﬂl’ww#&ﬁ%ﬂm ol lhﬂ]‘“nﬂﬂ‘*‘* i LI
+ 190/)5p ps
0 dBm
-10 dBm
-20 dBm
-30 dBm
-40 dBmAWd ! 4 . b i by
-50 dBem
-60 dBm
-70 dBm
CF 5.19 GHz 1001 pts 150.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 162.0 ps 6.86 dBm
Dz M1 1 190.5 ps 4,18 dB
D3 M1 1 214.5 ps 0.04 dB
802.11ac20
Spectrum | ?
Ref Level 20.00 dBm Offset 1.20 dB @ RBW 10 MHz
j@ Att 30de @ SWT 1.5 ms & ¥YBW 10 MHz
@ 1Pk View
D2 Hﬁ“hl] 10.17 dBm
M ' -
W S A ATt bt o g, (U Ao s
m T i D2[1] 5.54
363.00 p$
0dBm
-10 dBm
-20 dBm
-30 dBm
-40 dBm i 5 i W
-50 dBem
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts 150.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 331.5 ps 10.17 dBm
Dz M1 1 363.0 ps 5.54 dB
D3 M1 1 385.5 ps 0.05 dB
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j& Att

Spectrum

802.11ac40

(=)

Ref Level 20.00 dBm Offset 1.20 dB @ RBW 10 MHz

30 dB @ SWT 1.5ms @ ¥YBW 10 MHz

@ 1Pk View

0 dBm

M1[1] 5.89 dBm,

S R T L TR O e

-10dB

-20 dB

-30de

-40 dBm

-50 dem

-60 dBm

-70 dBm

m

m

m

CF 5.19 GHz

1001 pts 150.0 ps/

Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |

M1
D2
D3

M1
M1

207.0 ps 5.89 dBm
1 195.0 ps 2.44 dB
1 217.5 ps 0.03 dB

j& ALt

802.11ac80

Spectrum | :gl

Ref Level 20.00 dBm Offset 1.20 dB @ RBW 10 MHz

30 dBE @ SWT 1.5ms & ¥YBW 10 MHz

@ 1Pk Yiew

dBm

10 dBm

M1[1] 0.67 dBm
120.00 ps

. D2[1] 3.13 dB|
R0 e T P O k(L W S W e B W Ty

-10de

-20dB

-30dB

-40 dB

-50 dBm

-60 dBm

-70 dBm

i

CF 5.21 GHz

1001 pts 150.0 ps/

Marker

Type | Ref | Tre | X-value | ¥-value | _Function Function Result |

M1
D2
D3

M1
M1

1 120.0 ps 0.67 dBm
1 109.5 ps 3.13 de
1 133.5 ps -0.09 dB
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